
lable at ScienceDirect

Water Research 94 (2016) 257e279
Contents lists avai
Water Research

journal homepage: www.elsevier .com/locate/watres
Review
Occurrence and removal of organic micropollutants: An overview of
the watch list of EU Decision 2015/495

Marta O. Barbosa, Nuno F.F. Moreira, Ana R. Ribeiro, Manuel F.R. Pereira, Adri�an M.T. Silva*

Laboratory of Separation and Reaction Engineering e Laboratory of Catalysis and Materials (LSRE-LCM), Faculdade de Engenharia, Universidade do Porto,
Rua Dr. Roberto Frias, 4200-465 Porto, Portugal
a r t i c l e i n f o

Article history:
Received 28 December 2015
Received in revised form
18 February 2016
Accepted 19 February 2016
Available online 23 February 2016
[...]
and cosmetics and increase the durability of rubber and plastics.
Approximately 40 countries allow the use of BHT as a direct or
indirect food additive (Fries and Püttmann, 2002). The use of BHTas
a food additive does not appear to pose a public health risk.
However, in the natural environment, BHT is degraded biologically
to 3,5-di-tert-butyl-4-hydroxybenzaldehyde (BHT-CHO), reported
by generating peroxides in mice and rats and inducing cellular DNA
damage (Fries and Püttmann, 2004). The occurrence of the anti-
oxidant BHT in the aquatic environment has been demonstrated
(Table 1), with studies conducted in Sweden (Bendz et al., 2005)
and USA (Benotti et al., 2009) reporting the presence of BHT in
surface water up to 620 ng L�1 and 49 ng L�1, respectively. In other
studies, BHT was detected in wastewater (between 22 and
258 ng L�1) (Fries and Püttmann, 2004), whereas higher values
were quantified in surface water (up to 1560 ng L�1) and ground-
water (up to 2156 ng L�1) in Greece and Germany (Fries and
Püttmann, 2002, 2004; Papadopoulou-Mourkidou et al., 2001).



Table 4
Studies dealing with removal of 2-ethylhexyl-4-methoxycinnamate (EHMC). Pollutants included in these studies that are out of the scope of 495/15/EU Decision are not
discussed.

Initial EHMC
concentration

Treatment and sampling conditions Concluding remarks Reference

n.a. 5 WWTPs equipped with different treatment levels: preliminary
screening, primary sedimentation, secondary treatment; UV-
disinfection, chlorination, sand filtration and RO;
24 h composite or grab samples, depending on the plant; Hong Kong.

Removal of EHMC varied depending on the season in the range of
30e50%.

(Tsui et al.,
2014)

Up to 234 ng L�1 Ozonation: nominal capacity of 3000 m3 h�1;
5 L glass reactor operating in semi-batch mode, at a temperature of
25 �C and pH 8.5;
WWTP located in Madrid, which treats a mixture of domestic and
industrial wastewater.

The UV filter EHMC was completely refractory to ozone. (Rosal et al.,
2010)

23.6 ± 8.1 ng L�1 UV, visible light, photocatalysis (visible light), O3;
15 W LP Hg vapor lamp (lmax ¼ 254 nm);
Xe 150 Xe-arc lamp with spectral emission in the visible region;
Photocatalyst: ceria-doped TiO2 at 0.5 g L�1;
O3: 22 g Nm�3;
Mixture of domestic and industrial wastewater from the secondary
clarifier of a 3000 m3 h�1 WWTP placed in Alcal�a de Henares; Madrid,
Spain

EHMC was removed up to 50% after 15 min of UV-photolysis,
mainly during the first 2 min. Visible light Xe-lamp driven
photolysis led to an EHMC removal near 20% after 15 min.
Removal was not enhanced, applying visible light Ce/TiO2

photocatalysis. EHMC was not significantly removed by ozone.

(Santiago-
Morales
et al., 2013)

n.a., not available; LP, low pressure; RO, reverse osmosis; WWTP, wastewater treatment plant.

M.O. Barbosa et al. / Water Research 94 (2016) 257e279270
Additional data are needed to support assessments of human
health risks associated with the exposure to this compound in the
aquatic environment and to establish possible pathways of removal
in aquatic systems. Considering the lack of studies on its removal
(Fig. 2), it is urgent to study its elimination from water matrices.

2.4. 2-ethylhexyl-4-methoxycinnamate

Organic UV filters are chemical filters used in many personal
care products, alone or in formulations containing a physical filter
like ZnO or TiO2 nanoparticles (Kaiser et al., 2012a). Their occur-
rence in the environment has been described in several papers that
have been given a great attention to the aqueous matrices. These
CECs reach the environment by two pathways, wash off from skin
or through wastewater or swimming pool water. Organic UV filters
are likely to be present in sediments (Kaiser et al., 2012b), where
they might induce toxicological effects. Their known estrogenic
effects on biota and humans was recently reviewed by Ramos et al.
(2015), who highlighted not only the recognized in vivo and in vitro
estrogenic activity to fish and mammals, but also other non-
estrogenic hormonal targets in such organisms. The UV filter 2-
ethylhexyl-4-methoxycinnamate (EHMC), included in the watch
list for Union-wide monitoring, is an EDC and was reported at
concentrations levels of hundreds of mg kg�1 in diverse organisms
including macroinvertebrates and fish (Kaiser et al., 2012a). Lake
and rivers sediments are well characterized regarding this
contaminant, which is usually present at mg kg�1 levels (Kaiser
et al., 2012a, 2012b; Langford et al., 2015). This compound was
also detected up to 260 ng L�1 in tap water from Barcelona (Spain),
one of the most frequently found of a group of five UV filters
included in that study (Díaz-Cruz et al., 2012). Little is known about
the removal of EHMC in the aquatic environment (Table 4, Fig. 2),
only three studies reporting its removal. The removal of EHMC
varied (30e50%), depending on the respective treatment applied at
the WWTP and season (Tsui et al., 2014). This UV filter was re-
fractory to ozonation, without any degradation being observed af-
ter 15 min (Rosal et al., 2010) or after 22 min, but could be removed
by UV treatment (Santiago-Morales et al., 2013).

2.5. Macrolide antibiotics

Among the different classes of pharmaceuticals present in the
environment, particular importance has been given to antibiotics,
which are the most often discussed pharmaceuticals due to their
potential role in the development of resistant mechanisms by
bacteria (Xekoukoulotakis et al., 2010). Macrolide antibiotics, such
as clarithromycin, azithromycin and erythromycin are widely used
in human and veterinarymedicine, as well as in aquaculture, for the
purpose of preventing or treating serious infections induced by
pneumococci, staphylococci and streptococci (Lange et al., 2006;
Xekoukoulotakis et al., 2010). The conventional municipal
WWTPs do not fully eliminate these drugs, which are found in
WWTP effluents (Lange et al., 2006) and in other aquatic systems
(Gracia-Lor et al., 2011; Hoa et al., 2011; Lopez-Serna et al., 2013;
Tong et al., 2014). These antibiotics have been extensively detected
in wastewater, surface and groundwater in several countries at
ng L�1 levels, with some studies reporting antibiotics at several
mg L�1 (Table 1). For instance, azithromycin, erythromycin and
clarithromycin were found in effluents of a WWTP in Slovakia at
ng L�1 levels (Birosova et al., 2014). Clarithromycin and erythro-
mycin were reported in surface water in Spain and Vietnam
(Gracia-Lor et al., 2011; Hoa et al., 2011). Lopez-Serna et al. (2013)
also reported the occurrence of the three macrolide antibiotics in
groundwater (Spain) in the range 1.6e1620 ng L�1.

Elimination of this class of antibiotics in the environment has
been reported in the last decade, for all the types of processes here
discussed (Fig. 2). Biological treatments occurring at WWTPs are
normally insufficient to remove such recalcitrant pharmaceuticals
(Table 5). The combination of biological with advanced treatments
can be fruitful, as example MBR and RO led to elimination rates
above 99% (Dolar et al., 2012) for the macrolides included in the
watch list. Hence, advancedmethods should be applied to deal with
this environmental concern. Membrane technologies alone are not
enough for the complete removal of such micropollutants (Table 5).
Studies reported in the literature employing AOPs for the removal
of this type of antibiotics in environmental samples are focused
only on photocatalysis (Bernabeu et al., 2011; Xekoukoulotakis
et al., 2010), revealing a lack of knowledge regarding the effi-
ciency of other AOPs to remove this compounds in real scenarios. In
fact, some studies with other AOPs were already published
considering these compounds, but not using real matrices and,
thus, they are out of the scope of the present review; for instance,
UV/TiO2 and ozonation were studied for the removal of clari-
thromycin and erythromycin, ozonation apparently being more
effective for the parent compounds (complete degradation), while
catalytic ozonation improving the mineralization of erythromycin



Table 5
Studies dealing with removal of macrolides (azithromycin, clarithromycin and erythromycin). Pollutants included in these studies that are out of the scope of 495/15/EU
Decision are not discussed.

Compound Initial
concentration

Treatment and sampling conditions Concluding remarks Reference

Erythromycin 2600 ng L�1

(after
primary
clarifier)

WWTP with CAS-MF-GAC-ozonation;
Average flow rate: 227,000 m3 d�1;
24 h composite samples; Gwinnett County, GA, USA.

Erythromycin was recalcitrant to the biological treatment, but
it was removed at an extent of 74% by GAC adsorption.
Ozonation oxidized the remaining compounds by more than
60%.

(Yang et al.,
2011)

Azithromycin 118 ng L�1 MBR coupled to RO;
Coastal WWTP Castell-Platja d’Aro, Spain.

The combination of MBR and RO led to removal rates above
99% for the target pollutants, with RO showing removal rates
always higher than 99%. MBR removed 75e85% of the
antibiotics, and the remaining non-degraded macrolides were
removed by RO.

(Dolar et
al., 2012)Clarithromycin 2020 ng L�1

Erythromycin 49 ng L�1

Azithromycin 232.5e876.9
ng L�1

WWTP1 with secondary treatment (anaerobic/anoxic/oxic (A/
A/O) treatment + moving bed biofilm reactor (MBBR) +
secondary clarifier) and tertiary treatment (rotary fiber disc
filters (RFDFs)).
WWTP2 with secondary treatment (C-Orbal OD process +
secondary clarifier) and tertiary treatment (UV disinfection
and RFDFs);
24 h composite wastewater samples at different sampling
points; Wuxi City, Jiangsu Province, China.

Removal efficiencies were generally higher in the WWTP1
employing the A/A/O-MBBR process than those obtained by
the conventional WWTP2 adopting the C-Orbal OD process,
except for clarithromycin. The type of biodegradation process
was the predominant factor in this study, the better
performance being obtained with WWTP1.

(Yuan et al.,
2015)

Clarithromycin >0.1 mg L�1

Erythromycin 4.11e42.01
ng L�1

Erythromycin 0.2 mg L�1 1 WWTP serving 500,000 population equivalent, with an
industrial inlet lower than 10% of the total load; with
biological treatment, final clarification and tertiary treatment
by phosphorus precipitation;
2 h composite influent and effluent samples, during 24 h
Nancy, France.

No elimination was reported for erythromycin in the liquid
phase. This antibiotic was also not adsorbed on the particulate
matter or the sludge.

(Pasquini et
al., 2014)

Azithromycin, 406e611 ng
L�1

1 WWTP equipped with MBR and UV treatment, serving
24,000 inhabitants;
Membrane modules made of hollow-fiber membranes;
Average flow rates: 8800 m3 d�1;
24 h composite influent and effluent samples; Canada.

The degraded fraction of azithromycin was approximately 49%
and that of erythromycin was negligible. Clarithromycin was
not removed during MBR treatment, being even formed
during treatment.

(Kim et al.,
2014)

Clarithromycin 785e941 ng
L�1

Erythromycin 164e210 ng
L�1

Azithromycin up to 719 ng
L�1

15 WWTPs, designed for 6850 to 756,000 population
equivalents;
Average flow rates: between 349 and 140,000 m3 d�1;
Discharge points: Portuguese rivers and Atlantic Ocean;
24 h composite influent and effluent samples; Portugal.

The concentration of azithromycin in the effluent was up to
200 ng L�1, with a mean removal of 94.6%.

(Pereira et
al., 2015)

Clarithromycin up to 0.33 mg
L�1

4 WWTPs impacted by effluents from mid-size hospitals (250
e600 beds) corresponding to aWWTP inflow ranging between
1 and 30%;
Average flow rates: between 1300 and 103,000 m3 d�1;
WWTP 1/3 e SBR and UV-tertiary treatment; WWTP 2 e CAS;
WWTP 4 e OD activated sludge process;
24 h composite samples; New York, USA.

WWTP 2 and 4, employing CAS or OD activated sludge process
were more efficient than the others for the removal of
clarithromycin and erythromycin.

(Oliveira et
al., 2015)

Erythromycin up to 0.13 mg
L�1

Azithromycin up to 661.9
ng L�1

2 municipal WWTPs with anaerobic/anoxic/oxic (A/A/O)
activated sludge process, one of them employing a cyclic
activated sludge technology (CAST) whereas the other having
an OD; Chongqing, China.

WWTP using the OD biological treatment process had the
higher efficiency to remove the macrolide antibiotics.

(Yan et al.,
2014a)

Erythromycin up to 338.2
ng L�1

Clarithromycin n.a. MBR pilot plant in continuous operation ca. 1% of diurnal
hospital sewage;
2 h composite influent and effluent samples; Luxembourg.

Erythromycin was almost totally removed by MBR, while
clarithromycin was removed at extents between 40 and 50%.
UV was evaluated as post-treatment, with improved
degradation obtained by adding H2O2.

(Kohler et
al., 2012)Erythromycin

Azithromycin 330.27
e376.5 ng L�1

4th largest WWTP in China, serving 1,540,000 equivalent
inhabitants and treating 600,000 m3 d�1.
CAST (anaerobic/anoxic/aerobic (A/A/A) treatment secondary
clarifier) followed by chlorination;
Grab samples collected according to the residence time in each
treatment; Southwest China.

The removal obtained after secondary treatment was 75.6% for
azithromycin and 42.8% for erythromycin. Chlorination led to
a reduction of 8.0% for azithromycin. Erythromycin was not
removed during chlorination.

(Yan et al.,
2014b)

Erythromycin 238.6e275.4
ng L�1

Azithromycin 160e279 ng
L�1

Samples were collected in winter from four WWTP located in
Kyoto and Shiga prefecture (Japan);
WWTPs employed a wide variety of secondary treatment
processes: CAS; anaerobic/anoxic/aerobic (A/A/A) and anoxic/
aerobic (A/A).

Removal efficiency of the macrolide antibiotics were higher
using CAS (39e83%) and A/A (34e86%) processes than using A/
A/A (41e53%) process.

(Ghosh et
al., 2009)

Clarithromycin 1129e1570
ng L�1

(continued on next page)

M.O. Barbosa et al. / Water Research 94 (2016) 257e279 271



Table 5 (continued )

Compound Initial
concentration

Treatment and sampling conditions Concluding remarks Reference

Clarithromycin up to 27.4 mg
L�1

MBR followed by NF and RO;
Membrane surface of NF and RO modules: 2.5 m2;
Operation: cross flow membranes;
NF/ROmodules: maximum flux between 20 and 36 L m�2 h�1;
Hospital wastewater, Germany.

Clarithromycin was completely removed by RO and NF
treatments (<LOQ).

(Beier et al.,
2010)

Erythromycin 337 ± 19.2 ng
L�1

Pilot-scale UF and RO treatments in sequence;
UF flux range of 25e47 L m�2 h�1;
RO flux range of 22e31 L m�2 h�1;
Municipal WWTP; Tel-Aviv, Israel.

High removal rates were achieved after RO (99% formacrolides
antibiotics).

(Sahar et
al., 2011)

Clarithromycin 377 ± 30.9 ng
L�1

Azithromycin 187e367 ng
L�1

Pilot-scale MF followed by RO;
MF: flow rate of 2 m3 h�1 and flux of 323 L m�2 h�1; Residence
time 3 min;
RO: flow rate of 1 m3 h�1 and permeate flux of 34 L m�2 h�1;
Residence time 50 min;
Municipal treated effluent; Girona, Spain.

High removals were observed for these pharmaceuticals
compounds. Even though the pharmaceuticals were present in
the MF permeate at levels higher than 100 ng L�1, RO filtration
reduced their loads to the low ng L�1 range or to below the
method LOQ.

(Rodriguez-
Mozaz et
al., 2015)Erythromycin 180e191 ng

L�1

Clarithromycin 77 ng L�1 2-L reactors at 25 �C;
UV/H2O2: 3 LP Hg lamps (lmax ¼ 254 nm);
H2O2 consumed ranged from 0.01 to 0.90 mg H2O2 mg TOC�1;
RO concentrates from a municipal WWTP in a coastal area of
Catalonia, Spain.

Clarithromycin was completely removed by ozonation, but it
was recalcitrant to UV (removal of 60%) and UV/H2O2 (removal
of almost 80%).

(Justo et al.,
2014)

Clarithromycin 46 ng L�1 Biological activated carbon (BAC) process to treat municipal
wastewater RO concentrate;
Lab scale during 320 days of operation;
BAC, combined UV/UV/H2O2eBAC and ozoneeBAC.

70% of clarithromycin was removed by the BAC filter.
Pretreatment of RO brine with UV/H2O2 or ozonation led to the
removal of the pharmaceutical.

(Justo et al.,
2015)

Clarithromycin <750 ng L�1 Pilot-scale photocatalysis: CPC plant under natural solar
irradiation;
TiO2 load: 20 mg L�1;
Municipal effluents collected downstream of the secondary
biological treatment of El Ejido WWTP; Almería, Spain.

Using a low TiO2 load (29.2 mm photoreactor), the treatment
was not effective due to the slow reaction rate; 85% of the
pollutants were degraded after 480 min. Increasing the light-
path of the reactor, the performance was enhanced (90% of the
pollutants removed after 300 min).

(Prieto-
Rodriguez
et al., 2012)

Erythromycin

Clarithromycin z0.0275 mg
L�1

Pilot-scale photocatalysis: Solardetox Acadus-2006 CPCs;
3.0 m2 irradiated surface; 24 L irradiated volume;
TiO2 load: 0.2 g L�1;
Wastewater.

Removal was high for all the compounds after 3 h of treatment
(bellow LOQ).

(Bernabeu
et al., 2011)

Erythromycin <0.05 mg L�1

Azithromycin 1653.84 ng
L�1

O3/H2O2;
O3: 24 g O3 Nm�3; Gas flow: 0.36 Nm3 h�1;
H2O2: 0.15 mL of a 30% (w/v) solution;
Wastewater from the secondary clarifier from a sewage
treatment plant of Alcal�a de Henares; Madrid, Spain.

The removal for azithromycin was 89.6% after 5 min. (Rodríguez
et al., 2011)

Clarithromycin up to 0.1 mg
L�1

Bench-scale ozonation: at pH 8.5 (original) and at pH 7.0
(adjusted by adding H2SO4);
O3 doses (g O3/g DOC): 0.25, 0.5, 1.0, and 1.5;
H2O2/O3 molar ratio ¼ 0, 0.25, and 0.5;
24 h composite samples of hospital wastewater effluents from
a pilot MBR; Baden, Switzerland.

The elimination of clarithromycin was efficient when the ratio
of O3/DOC was higher than 0.5. The LOQ was achieved and the
removal was higher than 92% at both pH conditions. The
average removal was 80% using a ratio of O3/DOC of 0.25.

(Lee et al.,
2014)

Azithromycin n.d. Ozonation of secondary effluent;
O3: 3 mg L�1;
Samples were collected from a municipal sewage treatment
plant; Tokyo.

The removal efficiencies of all the target macrolides antibiotics
were up to 80%.

(Nakada et
al., 2007)Clarithromycin 228 ng L�1

Erythromycin 150 ng L�1

Clarithromycin 363e469 ng
L�1

Lab-scale UV, UV/H2O2, solar irradiation, Fenton, solar photo-
Fenton;
UV-C irradiation (lmax ¼ 254 nm);
H2O2: 25 mg L�1;
Fenton: 25 mg H2O2 L�1 and 5 mg Fe2+ L�1;
Photo-Fenton: 25 mg H2O2 L�1 and 5 mg Fe2+ L�1;
Municipal wastewater from Vidy WWTP; Lausanne,
Switzerland.

From the five different treatments applied, only the UV-based
processes were able to remove 80% of clarithromycin. After 30
min of treatment, the oxidation was significant, verified by
COD and TOC removals. For the cases of solar light, Fenton and
photo-Fenton processes, the degradation rates were lower.

(Giannakis
et al., 2015)

Clarithromycin 469 ng L�1 Solar Fenton treatment (natural solar driven oxidation) in a
pilot-scale CPC plant;
H2O2: 50 mg L�1;
Fe2+: 5 mg L�1;
Municipal wastewater from the El Ejido municipal WWTP;
Almería, Spain.

Clarithromycin was completely degraded, applying photolytic
and solar Fenton experiments, with a removal of 77% at the
end of the treatment time (250 min), when present at low
concentrations and at low Fenton reagent dosages.

(Karaolia et
al., 2014)

Erythromycin 170 ng L�1 Pilot-scale ozonation plant;
O3: 86 e153 g Nm�3;
O3 consumption: 0.6 and 0.9 g O3 g DOC0�1;
Wastewater; Austria.

The application of 0.6 g O3 g DOC�1 increased the removal of
erythromycin (to values < LOQ).

(Schaar et
al., 2010)

M.O. Barbosa et al. / Water Research 94 (2016) 257e279272



Table 5 (continued )

Compound Initial
concentration

Treatment and sampling conditions Concluding remarks Reference

Azithromycin 139.9± 6.2 ng
L�1

Lab-scale photolytic ozonation, ozonation and photocatalysis;
O3: 50 g Nm�3; O3 flow rate: 150 Ncm3 min�1;
MP mercury vapor lamp (UV/Vis l > 300 nm);
TiO2 photocatalyst: 0.5 g L�1 load;
Urban wastewater from the secondary treatment of a WWTP;
North of Portugal.

It was verified a complete removal by photocatalytic
ozonation for all macrolide antibiotics, while by ozonation
only erythromycin was totally eliminated. Photocatalysis was
the less efficient process in study.

(Moreira et